
UNITED 
NATIONS 

UNEP/MED WG.516/Inf.6 

6 September 2021 

Original: English 

First Steering Committee Meeting of the EU-funded Marine Litter MED II Project 

Teleconference, 20 September 2021 

Agenda Item 3: Progress on Marine Litter MED II Project Implementation: 

Report of the MED POL Focal Points on updating the Regional Plan on Marine Litter in the Mediterranean 

UNEP/MAP 

Athens, 2021 

For environmental and cost-saving reasons, this document is printed in a limited number. Delegates are kindly requested to bring their 

copies to meetings and not to request additional copies. 



UNITED 
NATIONS 

UNEP/MED WG.509/43 

30 December 2021 
English Only 

Meeting of the MED POL Focal Points  
[...]
- Ensure that discharges from the treatment plants do not adversely affect the environment or 

prevent receiving water from complying with other regulatory requirements. 
- Ensure that sludge can be treated and disposed of safely in an environmentally acceptable 

manner.  
 
Table 3: Emission limit values (ELV) for industries to discharge their effluents to collecting systems and Urban 

WWTPs which will not damage wastewater treatment processes and does not affect the recipient environment 

Parameter  Unit Limit values for effluent discharge * 
Aluminium - Al mg/L 25 

BOD5 mg/L COD concentration not to exceed four times 
BOD concentration 

Fluoride – F mg/L 6  
Sodium - Na mg/L 230  
Phenols mg/L 3  
Total O&G mg/L 250  
Arsenic - As mg/L 0.1 
Benzene mg/L 0.05  
Beryllium - Be mg/L 0.5  
Cadmium - Cd mg/L 0.1 
Chloride - Cl mg/L 430 
Chlorine mg/L 0.5  
Chromium - Cr mg/L 0.5   
Cobalt - Co mg/L 1  
COD  mg/L 2000  
Copper - Cu mg/L 0.5 to 1  
Cyanide mg/L 0.2 to 0.5  
AOX  mg/L 1  
Lead - Pb mg/L 0.5  
Lithium - Li mg/L 0.3  
Manganese - Mn mg/L 1  
Mercury - Hg mg/L 0.05  
Mineral Oil mg/L 20  
Molybdenum - Mo mg/L 0.15  



UNEP/MED WG.509/43 
Annex III 
Appendix 3 
Page 10 
 

Parameter  Unit Limit values for effluent discharge * 
Nickel - Ni  mg/L 0.5  
Total phosphorous - (TP) mg/L 30  
pH units 10.0-6.0  
Polyphenols mg/L 100  
Selenium - Se mg/L 0.05  
Total Dissolved Solids (TDS) mg/L 3,500  
Temp  Co  40o Celsius  
Tin - Sn mg/L 2  
Total Nitrogen - (TN)** mg/L 15-30  
Total Hydrocarbons mg/L 20 
Toxicity to fish eggs (Tegg)  2  
Total Suspended Solids (TSS) mg/L 1000  
Vanadium - V mg/L 0.5  
Volatile halogenated hydrocarbons (VHHC) mg/L 0.1***  
Zinc - Zn mg/L 3  

* The adoption and implementation of the ELVs shall respond to the respective industries. Different emission 
limit values, including for different parameters, may be adopted further to a risk-based assessment also in 
line with national regulations and procedures in collaboration with the operators of treatment plants. ELV 
may be increased for small industries discharging to the collecting system when (i) the plant uses BAT and 
(ii) the effects of the discharged effluent on the collecting system and the WWTP are negligible. 

** Total nitrogen as the sum of ammonia nitrogen, nitrite nitrogen and nitrate nitrogen  
*** Volatile halogenated hydrocarbons - sum of trichloroethene, tetrachloroethene, 1,1,1-trichloroethane, 

dichloromethane - calculated as chlorine  



UNEP/MED WG.509/43 
Annex III 

Appendix 3 
Page 11 

 
ANNEX II: Guiding principles on reuse of reclaimed wastewater for aquifer recharge 

Managed aquifer recharge (MAR) is defined as the intentional recharge of water to aquifers for 
subsequent recovery or environmental benefit. The purposes for undertaking managed aquifer recharge 
are as follows: 

- Establish saltwater intrusion barriers in coastal aquifers. 
- Provide storage for the recharged water for subsequent retrieval and reuse. 
- Maintain groundwater dependent terrestrial and aquatic ecosystems. 
- Dilute saline or polluted aquifers. 
- Control or prevent ground subsidence. 
 

Recharge methods: 
1. Surface spreading – a method of recharge whereby the water moves from the land surface to 

the aquifer by infiltration and percolation through the vadose zone. When used as a recharge 
method, adverse effects to the soil and related dependent ecosystems should be avoided. 

2. Direct injection – a method of directly pumping/ injecting water into the groundwater zone. 
Direct discharges of pollutants into groundwater is not allowed. 

 
Risk assessment: 
Health and environmental risk assessment is needed to define minimum quality requirements. The 
assessment will address appropriate health protection; provision of public confidence in reuse 
practices; avoiding adverse effects on groundwater, soils and related dependent ecosystems. The 
overall levels of health protection should be comparable for different water-related exposures (i.e. 
drinking water, and reclaimed water for irrigation of food crops).  
 
  



UNEP/MED WG.509/43 
Annex III 
Appendix 3 
Page 12 
 
ANNEX III: Monitoring frequencies of pollutants discharged directly to the environment; or 

destined for reuse in agriculture; or discharged from industrial facilities to 
collecting systems 

Monitoring the treated effluents discharge from urban WWTPs is used to determine compliance with 
emission limit values for discharge to the environment; to reuse in agriculture irrigation; or for aquifer 
recharge (Annex I.A, Annex I.B, Annex I.C).  

Monitoring frequencies need to be sufficient to characterize the effluent quality and to detect events of 
noncompliance, considering the need for data and, as appropriate, the potential cost. Monitoring 
frequency should be determined on a case-by-case basis, consider the variability of the concentration 
of various parameters. A highly variable discharge should require more frequent monitoring than a 
discharge that is relatively consistent over time (particularly in terms of flow and pollutant 
concentration). 

Frequency requirements may be reduced based on a demonstration of excellent performance. Facilities 
can demonstrate good performance by meeting a set of compliance and enforcement criteria and 
demonstrating their ability to discharge pollutants below the necessary levels consistently. 

The sampling frequency for monitoring of the discharge effluents may be defined to the extent 
possible as per the tables below: 

Table 4: Recommended sampling frequency for treated effluents at the point of discharge 

Parameter 
Monitoring Frequency Grab / Composite 

sample Large UWWTP (more 
than 5,000 p.e.) 

Small UWWTP (less 
than 5,000 p.e.) 

Heavy metals Once a quarter  Once a year Composite sample 
EC + pH Continuous monitoring Once a month  Grab samples 
BOD, COD Once a week Once a month  Composite sample  
Turbidity Once a week Once a month  Grab samples 
TSS Every two weeks Once a month  Composite sample 
Nutrients (N, P, K) Once a week Once a month  Composite sample 
Pathogens Every two weeks Once a month  Grab samples 
Mineral Oil, Phenol, 
Total Hydrocarbons Once a month  Once a month  Grab samples 

 
Table 5: Minimum frequency for reclaimed wastewater monitoring for agricultural irrigation 

Parameter Monitoring Frequency for reclaimed wastewater quality classes 
Class A Class B 

BOD Once a week  Once a month  
TSS Once a week  Once a month  
Turbidity Continuous  Once a month  
Escherichia coli Once a week  Twice a month 
Legionella spp 
(when applicable) Once a week Once a week  

Intestinal nematodes  
(when applicable) 

Twice a month or frequency determined 
according to the number of eggs in wastewater   

Heavy metals Once a quarter  Once a year 
EC and pH Continuous monitoring Once a month  
Nutrients (N, P, K) Once a week Once a month  



UNEP/MED WG.509/43 
Annex III 

Appendix 3 
Page 13 

 
 
Table 6: Recommended sampling frequency per year for industrial wastewater at the point of discharge to the 

collecting systems and urban WWTP 

No. Industrial Activities Sampling frequency (*) 
1 Wastewater containing mineral oil 4  

Once every three months 
2 Domestic and communal wastewater (function halls, 

restaurants, shopping malls, hotels etc.) 
4  
Once every three months 

3 Food Sector - Animal and vegetable products  4  
Once every three months 

4 Food Sector - Meat industry & Fish processing 4  
Once every three months 

5 Textile sector - manufacturing and finishing  4  
Once every three months 

6 Metals production and processing  6  
Once every two months 

7 Laundry Facilities 4  
Once every three months 

8 Gas stations 4 
Once every three months 

9 Agriculture: chicken farms, pig farms, fish farms, etc. 4 
Once every three months 

10 Leather production, fur processing, leather fibreboard 
manufacturing 

4 
Once every three months 

11 Waste and wastewater management Waste – 4 
Once every three months 
Hazardous waste – 6  
Once every two months 

12 Production of printing blocks, publications and graphic-arts 
products 

4 
Once every three months 

13 Chemical industry including chemicals, pharmaceuticals, 
fertilizers, pesticides, detergents, solvents, petrochemicals, 
Cosmetic, plastic etc. 

Water consumption: 
- less than 5,000 m3/year  

– 6  
once every two months 

- higher than 5,000 m3/year 
– 12;  
once per a year  

14 Hospitals 4 
Once every three months 

 

* The sampling rate should reflect the fluctuation of the effluent  
 



 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Appendix 4 
 

Regional Plan on Sewage Sludge Management 
in the Framework of Article 15 of the LBS Protocol 

 



UNEP/MED WG.509/43 
Annex III 

Appendix 4 
Page 1 

 

ARTICLE I 
Definition of Terms 

For the purpose of this Regional Plan for the Sewage Sludge Management; hereinafter referred to as 
the “Regional Plan”: 

(a) “Anaerobic digestion” is the biological conversion of organic matter to biogas and residual 
solids at temperatures between 20°C and about 40°C, typically 37°C with a mean residence 
time of 15 to 30 days (Mesophilic) or that takes place between 49°C and 57°C (thermophilic); 

(b) "Best Available Techniques (BAT)" as defined in Annex IV for the Land-Based Source and 
Activities (LBS) Protocol; 

(c) "Best Environmental Practice (BEP)" as defined in Annex IV for the Land-Based Source and 
Activities (LBS) Protocol; 

(d) “Biosolids” are organic-based materials from industrial or municipal wastewater sludge and 
their derived products, in the form of solids, semisolids, semi–liquids (pasty), and liquids 
which have been treated to meet specific standards, guidelines or requirements; 

(e) "Collecting system" means a system of conduits which collects and conducts urban 
wastewater; 

(f) “Composting” is the natural aerobic biological process, carried out under controlled 
conditions, which converts organic material into a stable humus-like product; 

(g) “Domestic wastewater” means wastewater from residential settlements and services which 
originates predominantly from the human metabolism and from household activities; 

(h) “Industrial wastewater” means any wastewater which is discharged from premises used for 
carrying on any trade or industry, other than domestic wastewater and run-off rainwater; 

(i) “Primary sludge” is sludge from primary settling tanks, typically grayish and slimy in nature, 
and, in most of the cases, has an extremely offensive odor. Primary sludge can be readily 
digested under suitable conditions of operation; 

(j) “Primary treatment” means treatment of urban wastewater by a physical and/or chemical 
process involving settlement of suspended solids, or other processes in which the BOD5 of the 
incoming wastewater is reduced by at least 20 percent before discharge and the total 
suspended solids of the incoming wastewater are reduced by at least 50 percent;  

(k) “Secondary sludge (activated sludge)” is the sludge particles produced in raw or settled 
wastewater by the growth of organisms in aeration tanks in the presence of dissolved oxygen. 
The term activated comes from the fact that the particles are teeming with bacteria, fungi, and 
protozoa. Activated sludge is different from primary sludge in that the sludge particles contain 
many living organisms which can feed on the incoming wastewater;  

(l) “Secondary treatment” means treatment of urban wastewater by a process generally involving 
biological treatment with a secondary settlement or other process so that the treatment results 
in a minimum reduction of the initial load of 70 to 90 percent of BOD5;  

(m) “Sludge incineration (waste to energy)” is a two-step process involving drying and combustion 
after a preceding dewatering process, such as filters, drying beds, or centrifuges; 

(n) “Tertiary treatment" means treatment of urban wastewater by processes generally involving 
physical, chemical, biological and other procedures so that the treatment results in reduction of 
phosphorus and nitrogen, as well as disinfection;  

(o) "Urban wastewater" means the domestic wastewater or the mixture of domestic wastewater 
with industrial wastewater and/or run-off rainwater;  

(p) “Wastewater Treatment Plant (WWTP)” means systems used to treat urban wastewater using 
physical, chemical and/or biological techniques. 

  



UNEP/MED WG.509/43 
Annex III 
Appendix 4 
Page 2 
 

ARTICLE II 
Scope and Objective 

1. The area to which the Regional Plan applies is the area defined in accordance with Article 3 of 
the LBS Protocol, consisting of the Mediterranean Sea Area as defined in Article 1 of the 
Convention; the hydrologic basin of the Mediterranean Sea Area; waters on the landward side of 
the baselines from which the breadth of the territorial sea is measured and extending, in the case 
of watercourses, up to the freshwater limit; brackish waters, coastal salt waters including marshes 
and coastal lagoons; and ground waters communicating with the Mediterranean Sea. 

2. The Regional Plan shall apply to the treatment, disposal and use of sewage sludge from Urban 
Wastewater Treatment Plants.  

3. The objective of the Regional Plan is to ensure effective reuse of beneficial substances and 
exploitation of energy potential of sewage sludge, while preventing harmful effects on human 
health and the environment. 

ARTICLE III 
Preservation of Rights 

4. The provisions of this Regional Plan shall be without prejudice to stricter provisions respecting 
the management of sewage sludge from urban wastewater treatment plants contained in other 
existing or future national, regional or international instruments or programs. 

ARTICLE IV 
Guiding Principles 

5. The Regional Plan measures are formulated to ensure the application of the following principles: 
i. Sewage sludge shall meet the required quality criteria suitable for its intended use or 

disposal;  
ii. Management alternatives are prioritized for beneficial use of sewage sludge in agricultural 

land applications in order to minimize landfilling and adverse environmental effects;  
iii. Since sewage sludge can have valuable agronomic properties reducing dependence on 

fertilizers, its application is encouraged in agriculture subject to adequate treatment and 
quality standards for human health and environment protection.   

iv. Sewage sludge can be used in other applications such as forests, mine reclamation sites, 
and other disturbed lands, parks, and golf courses, subject to adequate treatment and 
quality standards for human health and environment protection; 

v. Use of sewage sludge does not impair the quality of the soil and of agricultural products; 
vi. Use of sewage sludge in agriculture is regulated in such a way as to prevent harmful 

effects on soil, water bodies, vegetation, animals and humans; 
vii. Sewage sludge may be used as an alternative fuel; energy production; and for incineration 

and co-incineration and other proven applications. 

ARTICLE V 
Measures 

I. Treatment of sewage sludge  

6. The Contracting Parties shall ensure that all required sludge treatment processes are carried out in 
line with common agreed guidelines, in order to obtain treated sludge of quality suitable for their 
specific use in, inter alia:  



UNEP/MED WG.509/43 
Annex III 

Appendix 4 
Page 3 

 
i. Agricultural land application as a fertilizer or for land reclamation; 

ii. Energy recovery; and 
iii. Cement industry.  

II. Agricultural use 

7. For the application of sludge under specific conditions of land application, the Contracting Parties 
shall apply adequate treatment to limit pathogen contents in biosolids destined for agricultural 
applications. To this aim, the Contacting Parties shall set classes for sludge with limit values for 
pathogen contents for biosolids to ensure that use would not affect human health and the 
environment. The following two “biosolids classes” and corresponding limit values for pathogen 
content for biosolids are considered. [By 2025 at the latest, the Contracting Parties shall adopt 